



**CSIRO Textile and Fibre Technology** (ABN: 41 687 119 230)  
 Henry St, Belmont, Victoria 3216, Australia.  
 Telephone: (03) 52464000 Fax: (03) 52464057  
 Email: [texlab@csiro.au](mailto:texlab@csiro.au) Web: <http://www.tft.csiro.au>

**CSIRO**

**Textile Testing Laboratory**

**TEST REPORT**

Report Number: 06-0162 Page 4 of 4 Date Issued: 24/03/06  
 Client: So Art Investments Pty Ltd  
 Contact: \_\_\_\_\_  
 Address: \_\_\_\_\_

Sample Description: 2 x Kevlar fabrics  
 Sample Reference: Sample 1; Sample 2

Test Method	Results	Unit
AS 2001.2.25 - 90 ABRASION RESISTANCE MARTINDALE METHOD		
Applied Pressure on Specimen: 12 kPa. Backing used: Foam		
<b>Sample 2</b>		
Specimen 1	70,000	Rubs
Specimen 2	40,000	Rubs
Specimen 3	60,000	Rubs
Specimen 4	70,000	Rubs
Mean	60,000	Rubs

The results contained in this report apply only to the sample submitted to the laboratory. This report must not be reproduced without the written authority of the laboratory and then shall only be reproduced in full.

*H. Jones*  
 Approved by: **D.R. Carroll - Laboratory Manager**

Australian Science, Australia's Future

**AWTA PRODUCT TESTING**

Australian Wool Testing Authority Ltd – trading as AWTA Product Testing  
 A.B.N. 43 006 014 106  
 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031  
 P.O. Box 240, North Melbourne, Victoria 3051  
 Phone (03) 9371 2400 Fax (03) 9371 2499

**TEST REPORT**

CLIENT : HORNEE JEANS TEST NUMBER : 7-560994-BV  
 DATE : 18/07/2008

SAMPLE DESCRIPTION Two samples of yellow Kevlar submitted  
 A: Yellow woven Kevlar - thin  
 End Use: motorcycle jean lining  
 B: Yellow knitted Kevlar - 16oz  
 End Use: motorcycle jeans

AS 2001.2.4-1990 BURSTING PRESSURE OF TEXTILE FABRICS  
 METHOD B - HYDRAULIC DIAPHRAGM METHOD

	A	B	
MEAN	5850	2000	kPa
COEFFICIENT OF VARIATION	8.5	8.3	%



*[Signature]*  
 APPROVED SIGNATORY MICHAEL A. JACKSON B.Sc (Hons)  
 MANAGING DIRECTOR